Chapter 1

Introduction to
Wastewater Management

NS, N,

Wastewater Tre:
services a mu

least visible. Thi

the process of waste
information appropri
general public and opé

Rl

"




Handbook on Wastewater Management

er Management

ructures
egal Responsibilities

astewater Treatment

g Demands, Succession Planning and Certification

sponse Network

* Environmental
Finance
¢k _ Center
NYWEA Syracuse University

=

-2



Introduction to Wastewater Management

Chapter 1:

Introduction to Wastewater Management

Wastewater 101

Overview

he section provides an overview of wastewater

treatment and is intended to provide a brief

description of what processes may be at your
wastewater plant. Although each plant is designed
[...]
solids through the next phase of treatment: Secondary

Treatment.

What is Secondary Treatment?

Secondary treatmentis abiological treatment process
used to stabilize the dissolved solids. Microorganisms
(e.g., bacteria) feed on the organic solids (food) in the
wastewater and convert the organics into a cellular
or biological mass that can later be removed. These



Introduction to Wastewater Management

biological processes are aerobic processes. Oxygen
must be provided for these aerobic organisms to work
properly and efficiently.

An integral part of secondary treatment processes
is another set of settling tanks or clarifiers. These
secondary clarifiers (final clarifiers) remove the
biological mass that has grown during biological
treatment.

Thereare manydifferentkindsofsecondaryprocesses
that can be employed. A very common secondary
process is known as activated sludge. In activated

sludge treatment, the

wastewater is mixed
with organisms that
are returned from the
secondary clarifiers.
There is a continuous
return of organisms
from the secondary

clarifiers. This is called
return sludge or return
activated sludge. Oxygen
is provided in the
aeration tank either by
blowers and diffusers or
by a mechanical mixing
process. A variation of
the activated sludge
process that is becoming
more popular is known
Batch
Reactors (SBR’s). This process differs from the more

as  Sequential

conventionalactivated sludge systemsinthatitalsouses
the aeration tankas a settling tank. This isaccomplished
by turning off the air to the diffusers or the mixers and
allowing the solids to separate from the wastewater.
During this settling period, the flow is diverted into a
second SBR tank for continuous treatment. Advantages
of this SBR process include a relatively small footprint
and the capability of removing nutrients (both nitrogen
and phosphorus).

Lagoon systems are also a form of biological or
secondary treatment. These lagoons systems are
used where there is a lot of land available and/or the
wastewater flows (quantities) are low. Lagoons are
constructed with lined earthen bottoms and are less
expensive to construct than are activated sludge
processes that use concrete tanks. Limitations of

lagoons may include excessive algae growth (solids
violations) and poor performance in the winter.
Another type of secondary treatment is known as
fixed film processes. Fixed film processes consist of
two types: Trickling Filters or Rotating Biological
Contactors (RBC). Trickling filters are sometimes called
Bio Towers. Trickling filters are beds with a synthetic
material (media). An under-drain system and a rotary
distribution system apply the wastewater to the media.
The microorganisms grow attached to the rocks or
synthetic media as opposed to liquid suspension in the

.

A belt press is often used to dewater sludge.

activated sludge. A circular rotary distributor moves
over the media bed and the wastewater is trickled onto
the media. As the wastewater flows over the media, it
comes into contact with the microorganisms and picks
up oxygen. When the biological growth becomes too
thick, itfalls offthe mediaand flows with the wastewater
to a secondary settling tank for removal. Many trickling
filter plants that originally were designed with rock
media have changed to the more efficient plastic media.

The RBC is similar to the trickling filter in that it uses
an attached biological growth. An RBC has panels that
are circular and mounted to a shaft. The wastewater
flows into a basin beneath the media and the media
rotates with the shaft. The microorganisms are
contacted with the wastewater. Since the RBC’s expose
the media to the air, oxygen is picked up and transferred
into the growth. RBCs have low energy requirements.

1-5



Handbook on Wastewater Management

Intermittent sand filter (Secondary Treatment).

These systems need to be protected from cold weather
by a building.

Intermittent sand filters are employed in some
smaller applications. As wastewater passes through
the filter bed, solids are removed. Microorganisms
grow in the removed solids layer and provide biological
treatment of the wastewater as it flows through the
sand bed. The sand will need to be replaced at some
point in time. Additionally, these sand filter systems
generally perform poorly in the winter.

All of the secondary treatment processes produce
biosolids. These biosolids are pumped to the solids
treatment system for further processing.

What comes after Secondary Treatment?

In many plants, the next process is called disinfection.
Disinfection means the inactivation of disease-causing
organisms. It is sometimes confused with sterilization
which means thekilling of all organisms. In disinfection,
the wastewater following secondary treatment is
usually treated in one of two ways: (1) chlorination or
(2) ultra-violet radiation.

Chlorination involves the use of chlorine, either in
the form of a gas (less common today), or as a liquid
(sodium hypochlorite). The chlorine oxidizes the

microorganisms. The effectiveness of this process is
monitored by testing the fecal coliform group. This
indicator group of microorganisms are easy to grow
in a laboratory and are tougher to kill than pathogens.
Some chlorination systems also have dechlorination
systems to remove any residual chlorine.

Ultraviolet (UV) disinfection systems contact the
treated secondary wastewater with UV light bulbs
that are encased in clear housings. The UV light
kills pathogenic organisms by using a germicidal
photochemical wavelength. Unlike chlorination, UV
leaves no residual in the wastewater with which to be
concerned. Plants that use UV must either have dual UV
systems or have chlorination as a backup. Additionally,
these UV systems are energy consumptive.

What is Advanced Treatment?

Some treatment plants may be required to remove
nutrients (nitrogen and phosphorus) due to the possible
negative impacts on the receiving stream (e.g.,ammonia
toxicity to fish). Advanced treatment processes are
used to remove nutrients, additional solids, and/
or biochemical oxygen demand. Advance treatment
provides a very high level of treatment that goes beyond
secondary treatment. In the case of nitrogen removal,
the processes are biological. For phosphorus removal,
chemical additives are normally required.

Where do all the solids go?

Solids that settle out in the primary and secondary
clarifiers are referred to as sludge. Sludge from
biological treatment processes (e.g., activated sludge)

are referred to as biosolids. Sludge is the byproduct of

Rotating biologial contactors (Secondary Treatment).

1-6



Introduction to Wastewater Management

treating the liquid wastewater. Proper solids handling
is of paramount importance. If sludge is not removed,
problems will occur in other areas of the plant. Excess
solids can also lead to State Pollution Discharge
Elimination System (SPDES) Permit violations and
odor problems. There are many different options
available for solids handling. Local conditions usually
dictate which option is best for your particular facility.
General categories of sludge handling include digestion
processes, hauling of liquid sludge to a larger treatment
plant, thickening, dewatering by mechanical means
(belt filter presses, centrifuges), incineration, land
filling, and land application.

The Herkimer County Wastewater Plant is designed
for 6.1 million gallons per day (mgd). Sludge is pumped
to a gravity thickener, treated to reduce odors, and
dewatered using a belt filter press. The dewatered
solids are treated using dry lime for stabilization and
loaded into a roll off container. A contractor takes the
container and stores the solids. The sludge is later land
applied on crop fields.

The City of Little Falls Wastewater Plantis a 5.0 mgd
design and pumps the sludge to a gravity thickener.

Solids are dewatered using a belt filter press and then

Sand drying beds can be problematic, particularly with rainy conditions.

incinerated. The remaining ash is landfilled.

The Village of Clinton Wastewater Plant is a 2.5 mgd
design that gravity thickens the sludge before pumping
into an anaerobic digester. In the past, solids removed
from the digester were pumped to a drying bed and
landfilled. The drying beds were troublesome due to
weather dependency e.g. rain and winter. Solids from
the anaerobic digesters now go to a belt filter press, and
then to a landfill.

The Old Forge Wastewater Plant (0.45 mgd) pumps
the sludge to an aerobic digester. When the digester
approaches capacity, the solids are then treated with
polymer and processed through a thickening device.
The solids are stored in another aerated tank until it is
time to call for a tank truck. A contractor hauls 6,000
gallons to the Watertown Wastewater Plant for further
treatment and disposal.

In summary, there are many options available for
sludge treatment and handling.

Where does the water go after treatment?

The treated wastewater is referred to as effluent. The
effluent is discharged to a water body such as a lake,
river, stream, or groundwater. Conditions contained
in the SPDES Permit are designed to minimize the




Handbook on Wastewater Management

Fixed film and old trickling filter stone, left, are sometimes replaced with
impact that the effluent may have on the receiving
stream. Small streams that have a classification of trout
spawning or that are used downstream for drinking
purposes have more stringent (tighter) permit limits
than streams that discharge into a water body with a
higher flow and/or sizeable tributaries.

What are common wastewater terms?

In wastewater vernacular, there are acronyms for
many processes. Some of the most common terms
are listed below with a brief description. A more
comprehensive glossary of wastewater terms can be
found at the end of the handbook.

Aerobic: A process that requires dissolved oxygen to
operate properly. The microorganisms need the oxygen
to “eat” the food properly.

Anaerobic: A process that can operate or needs to
operate without oxygen being present. A good example
is an anaerobic digester used for solids handling.

Biochemical Oxygen Demand (BOD5): A test
that measures the organic strength of a sample of
wastewater. It provides information on the organic
load or how much “food” there will be for organisms.
The load can be either to a treatment plant unit or to a
receiving water body.

Clarifier or settling tank: Tanks designed for the
physical separation of wastewater floatable solids and
settleable solids. These two terms are widely used
interchangeably.

Disinfection: Killing disease-causing organisms,
differing from sterilization, which kills all organisms.

Dissolved Oxygen (DO): A test usually performed by
an electronic meter that measures the dissolved oxygen
ofasample or process unit. Itisimportantbecause many
of the treatment processes require oxygen (aerobic)

1-8

more efficient plastic media, right.

to operate properly. Too much oxygen can mean that
money is wasted through excess energy consumption
to provide the oxygen, which is relatively insoluble in
water.

Effluent: Wastewater or other liquid, partially or
completely treated, flowing from a reservoir, basin,
treatment process, or treatment plant.

Influent: Wastewater or other liquid flowing into a
reservoir, basin, or treatment plant.

Parts per million (ppm) or milligrams per liter
(mg/L): These termsrefertotheresults ofanalyses such
as TSS or BODS. These terms are used interchangeably
and mean exactly the same thing.

Total Suspended Solids (TSS): Data from a test that
measures by weight how much particulate material
is contained in wastewater samples by filtering the
sample through a special fiberglass filter. For example,
TSS measures the solids that can be seen in a beaker.

Additional Resources

Biosolids Recycling: An Environmentally Sound Way
to Put a Valuable Resource to Work for All of Us Nature’s
Way: How Wastewater Treatment Works For You Clean
Water for Today: What is Wastewater Treatment? Be in
the Know, Go with the Flow!

All available from:

Water Environment Federation

601 Wythe Street Alexandria, VA 22314-1994

Phone: 703-684-2452

Fax: 703-684-2492

www.wef.org



Introduction to Wastewater Management

Personnel Management

Communities should consider personnel management
as important as funding for equipment repair and
replacement. Local officials must realize that an
adequate, well-trained staff is necessary both to
provide cost-effective Operations and Maintenance
(O&M) of their facilities and to ensure compliance with
all regulatory requirements.

This section will provide some guidelines to help
local officials determine the necessary steps to develop
the best possible staff.

Developing an Adequate Staffing Plan

Generally, staffingis thelargest componentofan 0&M
budget for a wastewater facility. For small communities,
these costs comprise the main budget component. Local
officials should not try to reduce O&M direct labor
costs as a way of cutting budgets. For example, it may
be that large amounts of overtime pay are being spent
on existing staff. Hiring additional personnel may be
a more cost-effective approach to spending personnel

dollars. Another factor involved in determining staffing

Aerated lagoons are secondary treatment processes.

cost effectiveness is the use of outside contractors to
perform certain O&M functions. A community might
consider using contractors for functions such as major
maintenance or overhaul.

Development of a staffing plan will not only ensure
cost effectiveness, but will also help local officials meet
their responsibility to ensure that wastewater facilities
complywith state and federal regulations.Inadequate or
poorly trained staff inevitably leads to non-compliance
problems and potential fines. In addition to complying
with appropriate regulations, local officials also have
a responsibility to the citizens of their communities
to provide uninterrupted utility service. Protection

of the environment is the key consideration in the

management of a utility system. An adequate staffing

plan is essential to achieving that goal. Here are the
steps for preparing a staffing plan:

1. Develop an organizational chart. It is important to
have a clear organizational chart to determine how
utilities need to be managed. The current trend is to
separate water and wastewater utilities from other
public works to improve performance, and to enable
technical personnel to develop comprehensive
expertise in their areas of responsibility. To
effectively implement this organizational approach,
local officials need adequate information about
specific job responsibilities to then determine
the number and type of personnel required. The
product of this first step in developing a staffing
plan is an organizational chart showing all lines
of supervision and authority, all filled and unfilled
positions, and an approximation of all needed, but
as yet unauthorized positions.

2. Conductataskanalysis. A detailed taskanalysis will
help determine how many workers are needed and
the level of experience and expertise necessary for
each wastewater facility job. Begin by identifying
all O&M tasks that must be accomplished to ensure
adequate performance by the facility. Include tasks
that are currently being accomplished, as well as
those that should be done but might not be due to
lack of time, talent, or other resources. The task
list should reflect all routine O&M tasks required
for the entire year. Some tasks may be daily, while
others might be performed weekly, monthly, or
even yearly. To develop a comprehensive task
list that truly reflects the needs of the facility, an
experienced supervisor familiar with the facility
should be involved at all stages of the task analysis.
The product of this second step in developing a
staffing plan is a comprehensive tasklist, organized
by unit processes.

3. Determinestaffingrequirements. The nextstepisto
review the task list and estimate the time each task